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FCC RF Test Report

Report No. : FG842002A

WCDMA Band IV (RMC 12.2Kbps)
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M1 1.7115631 GHz 15.91 dém
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ML 1 1.731731 GHz 15.87 dém
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T2 1 1.7346579 GHz 6.76 dBm
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ML 1 1.751731 GHz 16.69 dém
T1 1 1.7505321 GHz 6.81 dém Occ Bw 4.125874126 MHz
T2 1 1.7546579 GHz 7.17 dBm
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SPORTON LAB.
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Report No. : FG842002A

CDMA BCO (1xRTT)
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T2 1 825.33536 MHz 11.51 dBm
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T2 1 848.94536 MHz 12.30 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG842002A

Conducted Band Edge
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Highest Band Edge
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820.000 MHz 823.000 MHz 100.000 kHz 822.,68082 MHz -45.96 dém -32.96 d8 848.500 MHz 849.000 MHz 10,000 kHz 848.86776 MHz 24,10 dBm -10.90 dB
823.000 MHz 824,000 MHz 3.000 kHz 823,99701 MHz -14.78 d8m -1.78 d8 849,000 MHz 850.000 MHz 3,000 kHz 849.02096 MHz -16.76 dBm -3.76 di
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GSM850 (EDGE class 8)
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820.000 MHz 823.000 MHz 100.000 kHz 822,74675 MHz -48.682 dém -35.82 d8 848.500 MHz 849,000 MHz 10,000 kHz 848.80988 MHz 15.85 dBm -19.15 dB
823.000 MHz 824.000 MHz 3.000 kHz 823,97305 MHz -26.08 d8m -13.08 d8 849,000 MHz 850,000 MHz 3,000 kHz 849.03094 MHz -26.28 dBm -13.28 dB
824.000 MHz 824.500 MHz 10.000 kHz 824.20409 MHz 15.42 d8m -19.58 dB 850.000 MHz 855.000 MHz 100,000 kHz 850.18232 MHz -48,84 dBm -35.84 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG842002A

GSM1900 (GSM)

Lowest Band Edge

Highest Band Edge
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1.845 GHz 1,849 GHz 1.000 MHz 1.84899 GHz -37.66 dBm -24.66 dB 1.908 GHz 1,910 GHz 10,000 kHz 1.90987 GHz 23.60 dém -11.40 dB
1.849 GHz 1.850 GHz 3.000 kHz 1.85000 GHz -17.96 d8m -4.96 dB 1.910 GHz 1.911 GHz 3,000 kHz 1.91002 GHz -21.70 dBm -8.70 dB
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1:045.GHz 1.849 GHz 1.000 MHz 1.84899 GHz -39.65 d8m -26.65 d8 1.909 GHz 1.910 GHz 10,000 kHz 1,90981 GHz 17.20 dBm -17.80 d&
1.849 GHz 1.850 GHz 3.000 kHz 1.84996 GHz -28.13 dém -15.13 d8 1,910 GHz 1.911 GHz 3.000 kHz 1.91004 GHz 28,55 dBm 215.55 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG842002A

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge
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820.000 MHz 823.000 MHz 100.000 kHz 822.85764 MHz -39.25 dém -26.25 dB 844.000 MHz 849.000 MHz 100,000 kHz 845.75574 MHz 4.69 dBm -30.31 dB
823.000 MHz 824,000 MHz 50.000 kHz 823,82934 MHz -31.89 dém -18.89 d8 849,000 MHz 850,000 MHz 50,000 kHz 849.15669 MHz -32.96 dBm -19.96 dB
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WCDMA Band IV (RMC 12.2Kbps)
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1.705 GHz 1.700 GHz 1.000 MHz 1,70897 GHz -26.80 dém -13.80 de 1.750 GHz 1,755 GHz 100,000 kHz 1.75171 GHz 4.24 dBm 30.76 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70984 GHz -31.88 dBm -18.88 dB 1.755 GHz 1.756 GHz 50,000 kHz 1,75516 GHz -31.78 dBm -18.78 dB
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CDMA BCO (1XRTT)

Lowest Band Edge Highest Band Edge

=)
Spectrum # = || Spectrum —

Ref Level 30.00 dBm Offset 14.40 dg Mode Auto Sweep Ref Level 30.00 dBm Offset 14.40 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr

Limit ¢heck 38 _SPURIRIWE CHBEKABS PABS

e § S 3 YABS Line PURIOUS_LINE_ABS PABS
- d,l\,ml _$PURIOUS_JINE_ABS_ 20 dbir J

i i Y 10d

e I " o
A vm]\vm j:: f/\/\/ h‘ A
g ~ <

e (|| -5

-60 d
Start 820.0 MHz 6003 pts Stop 829.0 MHz Start 844.0 MHz 6003 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs |  aLimit Rangelow | Rangeup | RBW | Frequency | __PowerAbs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822,97376 MHz -32.82 dBm -19.82 d8 844.000 MHz 849.000 MHz 100,000 kHz 848.30410 MHz 13.43 dBm -21.57 dB
823.000 MHz 824.000 MHz 15.000 kHz 823,99975 MHz -16.80 d8m -3.80 dB 849,000 MHz 850.000 MHz 15,000 kHz 849.00025 MHz -13.72 dBm -0.72 dB
824.000 MHz 829,000 MHz 100.000 kHz 824,71589 MHz 14.34 dBm -20.66 dB 850.000 MHz 855.000 MHz 100.000 kHz 850.03373 MHz -34.46 dBm -21.46 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG842002A

Conducted Spurious Emission
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30.000 MHz 820.000 MHz 1.000 MHz 396.96902 MHz -37.17 dém 24,17 d8 30.000 MHz 820.000 MHz 1.000 MHz 806.37931 MHz -36.67 dBm -23.67 dB
855.000 MHz 1.000 GHz 1,000 MHz 859.09420 MHz -35.42 dém -22,42 d8 855.000 MHz 1.000 GHz 1,000 MHz 939.89130 MHz -37.14 dém -24.14 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.51394 GHz -36.43 dem -23,.43 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.86014 GHz -36.36 dem -23.36 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.98825 GHz -30.51 dam -17.51d8 3.000 GHz 7.000 GHz 1,000 MHz 6.73978 GHz -31,80 dam -18.80 d8
7.000 GHz 9.000 GHz 1,000 MHz 8.93738 GHz -33.49 dem -20.49 d8 7.000 GHz 9.000 GHz 1,000 MHz 7.60605 GHz -33.19 d8m -20.19 d8
) J ) J
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  atimit | Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit |
30.000 MHz 820.000 MHz 1.000 MHz 645.29985 MHz -36,43 dém -23.43 d8 30.000 MHz 820.000 MHz 1.000 MHz 613.71564 MHz -37.60 dém -24,60 d&
855.000 MHz 1.000 GHz 1.000 MHz 929.23913 MHz -36.42 dém -23.42 d8 855.000 MHz 1.000 GHz 1.000 MHz 949.38406 MHz -35.29 dém -22.29 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.00824 GHz -35.93 deém -22,93 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.13348 GHz -36.80 dam -23,80 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.60779 GHz -31,12 d8m -18.12 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.82527 GHz -31,22 dam -18.22 d8
7,000 GHz 9.000 GHz 1,000 MHz 8.58693 GHz -33.93 d8m -20.93 d8 7,000 GHz 9.000 GHz 1,000 MHz 7.98000 GHz -33.87 d8m -20.87 d8
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30.000 MHz 820.000 MHz 1.000 MHz 568.31334 MHz -35,34 dém 22,34 d8 30.000 MHz 820.000 MHz 1.000 MHz 50.72714 MHz -35,98 dém -22,98 d8
855.000 MHz 1.000 GHz 1,000 MHz 946.41304 MHz -36.52 dém -23.52 d8 855.000 MHz 1.000 GHz 1.000 MHz 860.32609 MHz -36.08 deém -23.08 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.69754 GHz -33.60 dam -20.60 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.90814 GHz -36.46 dam -23.46 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.47232 GHz -30,98 dam -17.98 d8 3.000 GHz 7.000 GHz 1,000 MHz 6.16285 GHz -31,73 dam -18.73 d8
7.000 GHz 9.000 GHz 1,000 MHz 7.41507 GHz -34.05 d8m -21.05 d8 7.000 GHz 9.000 GHz 1,000 MHz 8.50069 GHz -34.16 d8m -21.16 d8
)i J )i J T

Date: 17.MAY 2018 205336
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SPORTON LAB.

FCC RF Test Report

Report No. : FG842002A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.80 dBm
SGL Count 10/10

Offset 14.80 db

Mode

Auto Sweep

(@1 Max

Spectrum

Ref Level 24.80 dBm
SGL Count 10/10

Offset 14.80 db

Mode Auto Sweep

(@1 Max

"SeURI

~20d

20 dbifnit Gheck pAES 20 gbinit §heck PAES
Line _$PURIOUS_} INE_ABS PABS Line _$PURIOUS_} INE_ABS PABS
10 10
0 0
-10

) J

Date: 17 MAY 2018 20.15:38

) J

Date: 17 MAY 2018 21:13:43

-50 d -50 d
-60 df -60 df
70d 70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW | Frequency |___Power Abs ALimit | Range Low | Rangeup | RBW | Frequency | __Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 909.10795 MHz -35,94 d8m -22.94 d8 30.000 MHz 1.000 GHz 1,000 MHz 265.83458 MHz -36.94 dBm -23.94d8
1.000 GHz 1.845 GHz 1.000 MHz 1.65898 GHz -36.19 d8m -23.19 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.79200 GHz -37.02 dém 24,02 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.83476 GHz -35.19 dém -22.19 d8 1.915 GHz 3.000 GHz 1,000 MHz 2.16404 GHz -36.09 deém -23.09 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.12686 GHz -30.40 dem -17.40 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.84677 GHz 67 dam -16.67 d8
7.000 GHz 13.600 GHz 1,000 MHz 13.49936 GHz -32,34 dam -19.34 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.23396 GHz -32,90 dam -19.90 d8
13.600 GHz 19.100 GHz 1.000 MHz 17.88478 GHz -29.06 d8m -16.06 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.62091 GHz -29.18 d8m -16.18 d8

Middle

Channel

Middle

Channel

Spectrum

Spectrum

Ref Level 24.80 dBm  Offset 14.60 db Mode Auto Sweep Ref Level 24.80 dBm  Offset 14.60 db Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 dbi §heck PAES 20 abifit $heck PAES
Line _$PURIOUS_ ) INE_ABS PABS Line _$PURIOUS_ ) INE_ABS PABS
10 10
0 0
-10 -10
SPURIOU! SPURIOUS_LINE_ABS,
|-20 E F—
-30
-50 d -50 d
-60 d -60 d
70d -70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Power Abs ALimit | Rangelow | Rangeup | RBW | Frequenc |___Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 879.53773 MHz -36.10 d8m -23.10 d8 30.000 MHz 1.000 GHz 1,000 MHz 621.64668 MHZ -36,80 d8m -23,80 d8
1,000 GHz 1.845 GHz 1.000 MHz 1.61126 GHz -37.17 dém 24,17 d8 1,000 GHz 1.845 GHz 1.000 MHz 1.42672 GHz -36.98 d8m -23.98 d8
1.915 GHz 3.000 GHz 1,000 MHz 2.85971 GHz -35.3¢ dém -22.34 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.31837 GHz -36.01 dém -23.01d8
3.000 GHz 7.000 GHz 1.000 MHz 6.42282 GHz -30.97 dam -17.97 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.81477 GHz -30.72 deém -17.72.d8
7,000 GHz 13.600 GHz 1.000 MHz 13.08029 GHz -31,69 d8m -18.69 de 7,000 GHz 13.600 GHz 1.000 MHz 12.79085 GHz -33.35 dém -20,35 d8
13.600 GHz 19.100 GHz 1,000 MHz 16.12255 GHz -29.54 d8m -16.54 d8 13.600 GHz 19.100 GHz 1,000 MHz 16.89878 GHz -29.50 d8m -16.50 d8
T T

J

Date: 17.MAY 2018 201714

J

Date: 17.MAY 2018 21:15.09

Highest Channel

Highest Channel

sctrum

Ref Level 24.80 dBm
SGL Count 10/10

Offset 14.80 db

Mode Auto Sweep

Spectrum

Ref Level 24.80 dBm
SGL Count 10/10

Offset 14.80 db

Mode Auto Sweep

@1 Max @1 Max
20 dbit §heck PAES 20 abifit $heck PAES
Line _$PURIOUS | INE_ABS pABS Line _§PURIOUS_| INE_ABS pABS

10 10

0 0

-10

SPURI

|20

-30

-50 d -50 d

-60 df -60 di

=70 d -70 di

Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW Power Abs ALimit | Rangelow | Rangeup | RBW Power Abs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 955.15992 MHz -37,30 dém -24,30 d8 30.000 MHz 1.000 GHz 1,000 MHz 950.31234 MHz -35.95 dem -22,95 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.26372 GHz -37.07 dém -24.07 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.83296 GHz -37.52 dém -24,52 d8
1,915 GHz 3.000 GHz 1.000 MHz 2.92901 G -35.93 dém -22,93 d8 1,915 GHz 3.000 GHz 1.000 MHz 2.91504 GHz -35.52 dém -22.52 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.75578 GHz -31,27 dém -18.27 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.55481 GHz -30.66 dam -17.66 d8
7,000 GHz 13.600 GHz 1,000 MHz 12.81631 GHz -33,45 dam -20.45 d8 7.000 GHz 13.600 GHz 1,000 MHz 13.08877 GHz -32,67 dam -19.67 d8
13.600 GHz 19.100 GHz 1,000 MHz 15.73090 GHz -29.18 d8m -16.18 d8 13.600 GHz 19.100 GHz 1,000 MHz 16.33036 GHz -29.19 d8m -16.19 dB
T T

J

J

Date: 17 MAY 2018 20.18:42

Date: 17.MAY 2018 21:16:33
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SPORTON LAB.

FCC RF Test Report

Report No. : FG842002A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.50 dm  Offset 14.50 dB

SGL Count 10/10

Mode Auto Sweep

(@1 Max

Spectrum

Ref Level 25.30 dém
SGL Count 10/10
(@1 Max

Offset 15.30 d& Mode Auto Sweep

Date: 21 MAY 2018 10.53.02

Date: 21 MAY 2018 11:25:19

20 gbinit $heck PABS 20 it $heck PABS
Line _§PURIOUS_| INE_ABS PAES Line _$PURIOUS_J INE_ABS, PAES
10 10
0 0
-10
_SPURIOUS_LINE,
20d
30 dex
-50
60 d
60d
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range Low | Rangeup | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit | 30.000 MHz 1.000 GHz 1,000 MHz 861.11694 MHz -36.45 dém -23.45 d8
30.000 MHz 820.000 MHz 1.000 MHz 818.61819 MHz -32,67 dém -19.67 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.62858 GHz -37.04 dém -24.04 dB
855.000 MHz 1.000 GHz 1.000 MHz 871.99275 MHz -36.20 dém -23.20 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.28474 GHz -36.00 dém -23.00 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.41670 GHz -37.30 dem -24,30 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.75228 GHz -32,12 dém -19.12 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.90326 GHz -32,00 dam -19,00 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.41043 GHz -34.85 dam -21.85 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.11649 GHz -34.95 d8m -21.95 d 13.600 GHz 19.100 GHz 1.000 MHz 17.88793 GHz -32.16 d8m -13.16 d8
w ~
J J NI wa

Middle Channel

Middle Channel

Spectrum

Ref Level 24.50 dém  Offset 14.50 dB

SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 25.30 dém
SGL Count 10/10

Offset 15.30 d& Mode Auto Sweep

@1 Max @1 Max
20 dbiit fheck PAES 20 dhiinit $heck PABS
Line _BPURIOUS_| INE_ABS PABS Line _$PURIOUS_JINE_ABS, PAES
10 10
0 0
-10 d -10
SPURIOUS_LI _SPURIOUS_LINE,
=20 dem—3 20°d !
-30
50
.60 d
60 d8
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs | Powerabs | Alimit___| 30.000 MHz 1.000 GHz 1,000 MHz 976.87401 MHz -35.64 dém -22,64 d8
30.000 MHz 820.000 MHz 1.000 MHz 288.00350 MHz -37,39 dém -24,39 d& 1.000 GHz 1.845 GHz 1.000 MHz 1.70670 GHz -37.79 dém -24.79 d8
855.000 MHz 1.000 GHz 1,000 MHz 942.93478 MHz -36.11 dém -23.11d8 1.915 GHz 3.000 GHz 1.000 MHz 2.97864 GHz -36.09 dém -23.00 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.82927 GHz -36.30 dém -23.30 da 3.000 GHz 7.000 GHz 1.000 MHz 6.62280 GHz -31.14 dém -18.14 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.97125 GHz -32,15 dam -19.15 d8 7.000 GHz 13.600 GHz 1,000 MHz 10.58755 GHz -34.84 dam -21.84 ds
7.000 GHz 9.000 GHz 1.000 MHz 7.34108 GHz -34.97 dém -21.97 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.89407 GHz -32,24 d8m -13.24 d8
w ~
J J NEED wa

Date: 21 MAY 2018 10.54:17

Date: 21 MAY 2018 11:26:34

Highest Channel

Highest Channel

ectrum

Offset 14.50 db

Ref Level 24.50 dBm
SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 25.30 dém
SGL Count 10/10

Offset 15.30 d& Mode Auto Sweep

@1 Max @1 Max
20 dbiit fheck PARS 20 dhiinit $heck PAB:
Line _BPURIOUS_| INE_ABS PABS Line _$PURIOUS ) INE_ABS PAES
10 10
0 0
104 -10
SPURIOUS_LT | SPURIOUS_LINE_A
=20 dem—7 20°d !
-30
S0
.60 d
60 d8
70
70 b
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequenc |___powerabs | ALimit |
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit | 30.000 MHz 1.000 GHz 1.000 MHz 990.06247 MHz -36.59 d8m -23.59 d8
30.000 MHz 820.000 MHz 1.000 MHz 372.88606 MHz -37.82 dém -24.82 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.55172 GHz -37.81 dém -24.81 d8
855,000 MHz 1.000 GHz 1,000 MHz 995.18116 M| -35,97 dém -22.97 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.60843 GHz -35,52 dém -22.52 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.34158 GHz -36.52 dam -23.52d8 3,000 GHz 7.000 GHz 1.000 MHz 6.82277 GHz -30.82 dém -17.82 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.64179 GHz -32,80 dam -19.80 d8 7.000 GHz 13.600 GHz 1,000 MHz 10.60688 GHz -34,99 dam -21.99 d8
7.000 GHz 9.000 GHz 1,000 MHz 8.90064 GHz -35.40 dém -22,40 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.26740 GHz -32.12 d8m -19.12 d8
w ~
J J NENED wa

Date: 21 MAY 2018 10.55:32
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SPORTON LAB.

FCC RF Test Report

Report No. : FG842002A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

Ref Level 30.00 dBm
SGL Count 10/10

Offset 15.30 di

Mode Auto Sweep

(@1 Max

Limit ¢heck
20 dbife—$PURIOUS }INE ABS
10d

50

Start 30.0 MHz 48006 pts Stop 18.0 GHz

Spurious Emissions

Range Low |  Rangeup | RBW | Frequency | powerabs | ALimit |

30.000 MHz 1.000 GHz 1,000 Mz 966.79410 MHz -36.99 dBm -23.99 d8

1,000 GHz 1.708 GHz 1.000 MHz 1.70412 GHz -36.13 d8m -23.13 d8

1.760 GHz 3.000 GHz 1.000 MHz 2.97063 GHz -35.42 dém -22.42 dB

3,000 GHz 7.000 GHz 1.000 MHz 6.47682 GHz -31.22 dém -18.22 d8

7.000 GHz 13.600 GHz 1,000 MHz 0.12434 GHz -34.77 dam -21.77 d8

13.600 GHz 18.000 GHz 1.000 MHz 14.91975 GHz -32.34 d8m -19.34 d8

"

Date: 21 MAY 2018 11:09.14

Middle Channel

Spectrum

&

Ref Level 30.00 dBm
SGL Count 10/10

Offset 15.30 di

Mode Auto Sweep

(@1 Max
Limit ¢heck
20 dbife—$PURIOUS }INE ABS
10 df
0

50
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 890.68716 MHz -36.51 dem
1,000 GHz 1.705 GHz 1.000 MHz 1.37822 GHz -36.45 d8m
1.760 GHz 3.000 GHz 1.000 MHz 2.97714 GHz -36.13 d8m
3,000 GHz 7.000 GHz 1.000 MHz 6.95926 GHz -31.48 dam
7.000 GHz 13.600 GHz 1,000 MHz 12.19972 GHz -34.65 dam 21,65 d8
13.600 GHz 18.000 GHz 1.000 MHz 17.88922 GHz -31.32 d8m -18.32 d8
2

J

Date: 21.MAY 2018 11:10:30

Highest Channel

Spectrum

Ref Level 30.00 dBm
SGL Count 10/10

Offset 15.30 di

Mode Auto Sweep

(@1 Max

Limit ¢heck
20 dbife—$PURIOUS }INE ABS
10 df

0

50
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 Mz 881.96152 MHz -35.69 dem -22.69 d8
1,000 GHz 1.705 GHz 1.000 MHz 1.68756 GHz -36.57 d8m -23.57 d8
1.760 GHz 3.000 GHz 1.000 MHz 1.76008 GHz -31.48 d8m -18.48 d8
3,000 GHz 7.000 GHz 1.000 MHz 5.89989 GHz -32.04 dém -19.04 d8
7.000 GHz 13.600 GHz 1,000 MHz 11.85702 GHz 34,49 dam -21.49 d8
13.600 GHz 18.000 GHz 1.000 MHz 17.92851 GHz -31.83 dem -18.83 dB.

] (11111 —
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SPORTON LAB.

FCC RF Test Report

Report No. : FG842002A

CDMA BCO (1xRTT)

Lowest Channel

Spectrum

Ref Level 24.40 dBm
SGL Count 10/10

Offset 14.40 di

Mode Auto Sweep

@1 Max

20 gbifnit ¢heck PAES
Line _$PURIOUS_| INE_ABS, PABS

10 dei

0

J

Date: 4.JUN 2018 18:4240

.60 db
70
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | Powerabs |  atimit |
30.000 MHz 620.000 MHz 1.000 MHz 360.64718 MHz -37.18 dém -24.18 d8
855.000 MHz 1.000 GHz 1.000 MHz 916.12319 MHz -35.30 dém -22.30 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.65467 GHz -35,83 dam -22.83 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.75728 GHz -30.18 dam -17.18 d8
7.000 GHz 9.000 GHz 1.000 MHz 7.06362 GHz -34.79 dém -21.79 d8
"

(11111 —

Middle Channel

Spectrum

&

Ref Level 24.40 dBm
SGL Count 10/10

Offset 14.40 di

Mode Auto Sweep

(@1 Max
20 dbiit ¢heck PAES
Line _§PURIOUS_)INE_ABS PAES
10
o
OUS_LINE_ABS_

J

Date: 4.JUN 2018 18:44.01

-50
.60 dby
0d
Start 30.0 MHz 28005 Els StBE 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | __Powerabs | Atimit___|
30.000 MHz 820.000 MHz 1.000 MHz 773.21589 MHz -37.79 dém -24.79 d8
855.000 MHz 1.000 GHz 1.000 MHz 960.97826 MHz
1.000 GHz 3.000 GHz 1.000 MHz 2.82990 GHz
3.000 GHz 7.000 GHz 1,000 MHz 6.90576 GHz -31.10 d&m
7.000 GHz 9.000 GHz 1.000 MHz 7.04337 GHz -34.72 dém -21.72 d8
w7

(11111 —

Highest Channel

Spectrum

&

Ref Level 24.40 dBm
SGL Count 10/10

Offset 14.40 di

Mode Auto Sweep

(@1 Max
20 abifait §heck PAES
Line _$PURIOUS_|INE_ABS PAES
10d
0
OUS_LINE_ABS_

J

Date: 4.JUN 2018 18:4614

S50
.60 dby
04
Start 30.0 MHz 28005 Els StBE 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW. | Frequency | __powerabs | Atimit___|
30.000 MHz 820.000 MHz 1.000 MHz 782.69115 MHz -36.56 dBm -23.56 dB
855.000 MHz 1.000 GHz 1.000 MHz 990.54348 MHz -34.89 d8m -21.89 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.99288 GHz -34.98 dém -21.98 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.72928 GHz -31.53 dém -18.53 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.89064 GHz -34.63 d8m -21.63 dB

(11111 —

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AFZZ-XME1A

Page Number 1 A34 of A37
Report Issued Date : Jun. 11, 2018
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 \ersion 2.0



saronis. FCC RF Test Report

Report No. : FG842002A

Frequency Stability

Test Conditions Middle Channel G(S(Q/g\i;) (EDGGSI;\A(?Iigs 8) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0048 0.0060
40 Normal Voltage 0.0526 0.0167
30 Normal Voltage 0.0120 0.0538
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0574 0.0335
0 Normal Voltage 0.0191 0.0538
110 Normal Voltage 0.0084 0.0466 PASS
-20 Normal Voltage 0.0143 0.0167
-30 Normal Voltage 0.0108 0.0478
20 Maximum Voltage 0.0466 0.0514
20 Normal Voltage 0.0155 0.0132
20 Battery End Point 0.0395 0.0395
Note: Normal Voltage = 3.85 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.4 V
Test Conditions Middle Channel GS(?;A;I?A(;O (Egggt?;)sos 8) NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0053 0.0005
40 Normal Voltage 0.0016 0.0016
30 Normal Voltage 0.0027 0.0021
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0170 0.0255
0 Normal Voltage 0.0074 0.0186
-10 Normal Voltage 0.0160 0.0011 PASS
-20 Normal Voltage 0.0218 0.0037
-30 Normal Voltage 0.0005 0.0213
20 Maximum Voltage 0.0053 0.0160
20 Normal Voltage 0.0021 0.0016
20 Battery End Point 0.0133 0.0011
Note:

1. Normal Voltage = 3.85 V.

; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG842002A

Test Conditions Middle Channel (RMC 1\2/\./;::(3;\22532(’1\2/.2““) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0060
40 Normal Voltage 0.0395
30 Normal Voltage 0.0442
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0072
0 Normal Voltage 0.0323
-10 Normal Voltage 0.0048 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0311
20 Maximum Voltage 0.0442
20 Normal Voltage 0.0155
20 Battery End Point 0.0012
Note: Normal Voltage = 3.85 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.4 V
Test Conditions Middle Channel Xéﬁ%ﬂgg;gg;; NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0186
40 Normal Voltage 0.0128
30 Normal Voltage 0.0165
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0117
0 Normal Voltage 0.0154
110 Normal Voltage 0.0239 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0117
20 Maximum Voltage 0.0165
20 Normal Voltage 0.0005
20 Battery End Point 0.0032
Note:

1. Normal Voltage = 3.85 V.

; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

Sporton International (Kunshan) Inc.
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saronis. FCC RF Test Report

Report No. : FG842002A

Test Conditions Middle Channel \(Alg(li/lDCMfzgaKldpls\)/ N':g';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0069
40 Normal Voltage 0.0156
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0058
-10 Normal Voltage 0.0150 PASS
-20 Normal Voltage 0.0167
-30 Normal Voltage 0.0092
20 Maximum Voltage 0.0092
20 Normal Voltage 0.0006
20 Battery End Point 0.0167
Note:

1. Normal Voltage = 3.85 V.

; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

. . Limit
Test Conditions Middle Channel CI(:)KIQTI?I_():O 2 e
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0311
40 Normal Voltage 0.0084
30 Normal Voltage 0.0179
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0323
0 Normal Voltage 0.0167
110 Normal Voltage 0.0299 PASS
-20 Normal Voltage 0.0096
-30 Normal Voltage 0.0072
20 Maximum Voltage 0.0406
20 Normal Voltage 0.0143
20 Battery End Point 0.0155

Note: Normal Voltage = 3.85 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.4 V
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Appendix B. Test Results of Conducted Test

Radiated Spurious Emission

GSM850 (GSM)

. Over S.G. TX Cable TX Antenna .
Channel Fr(esll:_'ezn)cy (EBRnF: ) (Ialénr:) Limit Power loss Gain Pol?glzva)tlon
(dB) (dBm) (dB) (dBi)
1672 -35.85 -13 -22.85 -42.50 1.40 10.20 H
2508 -51.13 -13 -38.13 -58.38 1.91 11.30 H
Middle 3345 -57.54 -13 -44.54 -65.36 2.63 12.60 H
1672 -37.04 -13 -24.04 -43.69 1.40 10.20 \Y
2510 -51.52 -13 -38.52 -58.77 1.91 11.30 \Y
3345 -59.29 -13 -46.29 -67.11 2.63 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
. Over S.G. TX Cable TX Antenna .
Channel Fr(eslt:_lezn)cy (55:1 ) (Ialénr:) Limit Power loss Gain P0|?|I:|I/Z\il)tlon
(dB) (dBm) (dB) (dBi)
1672 -50.03 -13 -37.03 -56.68 1.40 10.20 H
2509 -59.65 -13 -46.65 -66.90 1.91 11.30 H
Middle 3345 -59.67 -13 -46.67 -67.49 2.63 12.60 H
1672 -50.98 -13 -37.98 -57.63 1.40 10.20 \Y
2509 -59.55 -13 -46.55 -66.80 1.91 11.30 \Y
3345 -60.20 -13 -47.20 -68.02 2.63 12.60 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)

L Over S.G. TX Cable TX Antenna .
Channel Fr(e,(\q/ltezn)cy ( 5:;:: ) ( :II;nnlwt ) Limit Power loss Gain Pol?g/zva)tlon
(dB) (dBm) (dB) (dBi)
3759 -55.67 -13 -42.67 -66.66 2411 13.40 H
5640 -55.51 -13 -42.51 -67.92 2.50 14.90 H
Middle 7521 -54.85 -13 -41.85 -63.79 2.87 11.81 H
3759 -58.25 -13 -45.25 -69.24 241 13.40 V
5640 -53.64 -13 -40.64 -66.05 2.50 14.90 V
7521 -55.50 -13 -42.50 -64.44 2.87 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
. Over S.G. TX Cable TX Antenna .
Channel Fr(e'(\q/lllj_iezn)cy ( E:Ber ) ( Ialénr: ) Limit Power loss Gain Pol?li;/z\?)tlon
(dB) (dBm) (dB) (dBi)
3759 -58.36 -13 -45.36 -69.35 241 13.40 H
5640 -55.92 -13 -42.92 -68.33 2.50 14.90 H
Middle 7521 -55.44 -13 -42.44 -64.38 2.87 11.81 H
3759 -58.75 -13 -45.75 -69.74 241 13.40 V
5640 -56.04 -13 -43.04 -68.45 2.50 14.90 V
7521 -55.63 -13 -42.63 -64.57 2.87 11.81 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V(RMC 12.2Kbps)
. Over S.G. TX Cable TX Antenna .
Channel Fr(e'(\q/luHezn)cy ((IjEBRrZ ) (Ialénnlqt) Limit Power loss Gain Pol?glz\?)tlon
(dB) (dBm) (dB) (dBi)
1672 -63.41 -13 -50.41 -70.06 1.40 10.20 H
2509 -59.60 -13 -46.60 -66.85 1.91 11.30 H
Middle 3345 -59.94 -13 -46.94 -67.76 2.63 12.60 H
1672 -63.73 -13 -50.73 -70.38 1.40 10.20 V
2509 -59.57 -13 -46.57 -66.82 1.91 11.30 V
3345 -60.50 -13 -47.50 -68.32 2.63 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band II(RMC 12.2Kbps)

Frequency EIRP Limit Qvgr SG. TX Cable X Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galrl (HIV)
(dB) (dBm) (dB) (dBi)
3759 -56.98 -13 -43.98 -67.97 241 13.40 H
5640 -55.98 -13 -42.98 -68.39 2.50 14.90 H
7521 -50.54 -13 -37.54 -59.48 2.87 11.81 H
Middle 9396 -38.95 -13 -25.95 -48.47 3.34 12.86 H
3759 -59.00 -13 -46.00 -69.99 241 13.40 V
5640 -55.92 -13 -42.92 -68.33 2.50 14.90 V
7521 -45.01 -13 -32.01 -53.95 2.87 11.81 V
9396 -41.93 -13 -28.93 -51.15 3.34 12.56 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit Qvgr SG. TX Cable X Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HIV)
(dB) (dBm) (dB) (dBi)
3465 -60.43 -13 -47.43 -70.57 2.65 12.79 H
5199 -57.59 -13 -44.59 -68.58 2.42 13.41 H
Middle 6930 -56.40 -13 -43.40 -65.79 2.76 12.15 H
3465 -60.46 -13 -47.46 -70.60 2.652 12.79 V
5199 -57.37 -13 -44.37 -68.36 2.42 13.41 V
6930 -56.47 -13 -43.47 -65.86 2.761 12.15 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
CDMA BCO(1XRTT)
Frequency ERP Limit Qvgr SG. TX Cable Ik Antlenna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (HIV)
(dB) (dBm) (dB) (dBi)
1673.04 -61.20 -13 -48.20 -64.45 4.00 9.40 H
2509.56 -56.68 -13 -43.68 -60.25 4.88 10.60 H
Middle 3346.08 -55.23 -13 -42.23 -60.16 5.52 12.60 H
1673.04 -61.77 -13 -48.77 -65.02 4.00 9.40 V
2509.56 -56.71 -13 -43.71 -60.28 4.88 10.60 V
3346.08 -55.74 -13 -42.74 -60.67 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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